

Test Report No.SDHL2302001177FT Date: Mar 02, 2023 Page 1 of 2

GUANGZHOU MOS TRADING CO.,LTD NO.175,SHINAN RD, DONGCHONG TOWN, NANSHA DISTRICT, GUANGZHOU, GUANGDONG, CHINA

Sample Description : 100% SOLUTION-DYED POLYESTER

Style No. : 15218365

Item No. : 100% OUTDOOR FABRICS

SKU No. : 15218365

Country of Origin : CHINA

Country of Destination : DENMARK

As above test item and its relevant information regarding to the submission are provided and confirmed by the applicant. SGS is not liable to either the test item or its relevant information, in terms of the accuracy, suitability, reliability or/and integrity accordingly.

SGS Ref No. : SL92309251262001TX

Sample Receiving Date : Feb 03, 2023

Test Performing Date : Feb 03, 2023 to Mar 02, 2023

Test Performed : Selected test(s) as requested by applicant

Test Result Summary

No.	Test(s) Requested	Result(s)	Comments
1	Colour Fastness To Light	See Result	/
For further details, please refer to the following page(s)			

Signed for and on behalf of

SGS-CSTC Standards Technical Services Co., Ltd. Shunde Branch

Bill Wang

Authorized Signatory



Inless otherwise agreed in writing, this document is issued by the Company subject to its General Conditions of Service printe werelad, available on request or accessible at http://www.sgs.com/en/Terms-and-Conditions.aspx.and. for electronic Documents at <a href="http://www.sgs.com/en/Terms-and-Conditions/Terms-e-Document.aspx.ttentions is drawn to the limitation of aliability, indemnification and jurisdiction issues defined therein. Any holder of this document is divised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of illent's instructions, if any. The Company's sole responsibility is to its Client and this document does not excerned parties to a scene of the company of this document is unlawful and offenders may be prosecuted alteration, for grey or fluidistiction of the content of program of this document is unlawful and offenders may be prosecuted to the fullest extent of the w. Inless otherwise stated the sults shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 30 days only when the content of the content of the company of



Test Report No.SDHL2302001177FT Date: Mar 02, 2023 Page 2 of 2

Test Result

Colour Fastness To Light

(ISO 105-B02:2014; Method 2 (Modified), use Xenon arc lamp, Exposure Cycle: A1, no flip-flop mode was used)

After 430 hours

Unit **A** Requirement

Grade(Grey Scale) - 4 -

Remark: Grey Scale Rating is based on the 5-step scale of 1 to 5, where 1 is worst and 5 is best.

Photo Appendix:



Remark: This test was subcontracted to SGS-CSTC Standards Technical Services Co., Ltd. Guangzhou Branch.

End of Report



Unless otherwise agreed in writing, this document is issued by the Company subject to its General Conditions of Service printe overleaf, available on request or accessible at http://www.sgs.com/en/Terms-and-Conditions.apps and relectronic format documents subject to Terms and Conditions for Electronic Documents at http://www.sgs.com/en/Terms-and-Conditions/Terms-e-Document.asp; Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein and visual thin advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduce appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the unit united to the subject of the subject of the document is unlawful and offenders may be prosecuted to the fullest extent of the unit united such as the properties of the company of the sample(s) tested and such sample(s) are retained for 30 days on the subject of the stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 50 days on the sample of the s